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Intertek Testing Services Taiwan Ltd. 

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 11492, Taiwan, R.O.C. 

全國公證檢驗股份有限公司 
11492 台北市內湖區瑞光路 423 號 8 樓 

Tel: (+886-2) 6602-2888．2797-8885 Fax: (+886-2) 6602-2400．6602-2401 

 
Applicant: T & A Textile Co., Ltd. Date:  May 05, 2015 
 No. 19, Lane 7, Xiyuan Rd., 

Zhongli City, Taoyuan County 32057, 
Taiwan, R.O.C. 

 

 
Sample Description :  

One (1) piece of submitted sample said to be 100% Nylon 20D woven fabric in Military Olive.  
 
Applicant’s Provided Care Instruction/Label : - 

 
Date Received/Date Test Started : Apr 24, 2015 
Standard : - 
Style/Article No. : ZYJ121011-1F27   
Order No. : - 
Buyer’s Name  : - 
Agent’s Name : - 
Ref. : - 
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1 Water Vapour Permeability As Received (ASTM E96-1995, Procedure BW, Inverted Water Method): 

 
    
 9,790 g/m²/24 hrs  
 
Remark : Tested Condition : Temperature : 23ºC 

Relative Humidity : 50%±2% 
 

2 Hydrostatic Head Test As Received (ISO 811-1981, Pressure Gradient At 60 Mbar/Min Water Pressure): 
 
    
 7,560 mm  
 
Remark : Tested on the face side. 
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3 Flammability Test (CPAI 84-1995, Section 6): 

 
Test Procedure 
The apparatus and methods of testing were those described in the canvas products association international 
specification CPAI-84 flame resistant materials used in camping tentage, section 6 for wall and top material. 
 
Requirement 
1. After Flame –  4.0 seconds maximum for any specimen. 
  2.0 seconds maximum for average of all specimens. 
2. Damaged Length - 255 mm maximum for any specimen.  
  215 mm maximum for average of all specimens. 
3. Portions or residues that break or drip shall not continue to flame after they reach the floor of the test 

cabinet. 
4. Materials shall meet these requirements in original and after 72 hours water leaching. 
 
  
Test Result : 
 Original  
 After Flame Time Damaged Length  
 (Second) (mm)  
 Nil Nil 139 108  
 Nil Nil 111 151  
 Nil Nil 132   99  
 Nil Nil 137 132  
 ------------------------ -----------------------  
Average : - 126.1  
 Weight Loss  
 (%)  
 0.2 0  
 0 0.1  
 0.3 0.2  
 0.2 0.2  
 ------------------------------------------------  
Average : 0.2  
    
 After Leaching  
 After Flame Time Damaged Length  
 (Second) (mm)  
 Nil Nil 130 126  
 Nil Nil 123 129  
 Nil Nil 137 140  
 Nil Nil 129 158  
 ------------------------ ------------------------  
Average : - 134.0  
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Flammability Test (Cont’d) 
 

 Weight Loss  
 (%)  
 0.2 0.7  
 0.6 0.7  
 1.0 0.7  
 0.8 0.4  
 ------------------------------------------------  
Average : 0.6  
    
Remark : * = Continuous flaming was observed after the dripped/broken material fell on the floor of the test 

cabinet. 
The fabric weight of the sample is 62 g/m2. 

 

End of Report 
 
This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. 
Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly 
contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save 
as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in 
connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. 
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